COMBI 200 VA

SAWING MACHINE PARTS MANUAL

2006

3236287

TANK

22337449

SCREW

6954 35¥18

2235428

C AP

3210576

WASHER

2284866

KHNOE

3223318

BOLT

gx30

2223920

MUT

AUTOBL.M10

3236087

WASHER

FJ2111381

KMOEB

3226073

GOMNIOMETER
SUPPORT

3226077

GOMNIOMETER

3223279

KMOEB

222189

BOLT

ST3T 8X45

32326264

LH. SURFACE

3226063

RH.SURFACE

2223776

BOLT

3739 6X16

3210087

SPRING

3226007

FRONT ARM

2233280

MUT

3210099

BOLT

3226071

RIGHT FENCE

2222541

SCREW

3831 6X25

3210070

ROD

3210071

SUPPORT

3226093

GOMNIOMETER
ASSEMBLY

3204865

KMOB

3210069

FEMCE ADHESUVE
LABEL

3226061

SLIDEWAY

3226013

RE AR ARM

3226072

LEFT FENCE

3236254

GONIOMETER ROD

3226068

FROMT SIDE

32326067

REAR SIDE




TAV.2 ASSEMBLY OF MOTOR -

Ref. | Code Description
2 3210043 SPACER BRACKET
3 3201339 SCREW 5933 M8x25
4 3210238 INNER FLANGE
B 3210046 OUTER FLANGE
7 3210053 NUT M12 SX
8 3226115 MOTOR 115V-60Hz
9 3210038 ENGINE SUPPORT
10 2222541 SCREW 5738 MBx16
11 3210637 SCREW
12 2224380 WASHER 5593 12425
13 2223920 NUT M10

TAV.3 -BLADE GUARD
Ref. | Code. Description Notes
1 3226079 BLADE GUARD
2 3210050 SPRAY SHIELD
3 1224535 WASHER
4 1223926 NUT AUTOBL M4
5 22220M SCREW 5733 M4x20
; 3209060 SCREW 5737 MEX 35
7 3204393 SCREW 5931 M5x25
8 3226080 BLADE GUARD
9 1223924 NUT 5588 MG
11 2292365 TUBE
12 | 3207884 COCK
CO0D.3210216 TAV.4 -ELECTRIC PANEL
Ref. Code Description Notes
1 3210230 JUNCTION BOX
2 3210096 SCREW 5732 M8X60
3 3210112 CABLE CLAMP
4 3210120 SCREW
5 3210233 SWITCH 115y
f 3209340 LEAKAGE PROTECTION
7 3210089 TUBE
8 2284866 HANDWHEEL M8
g 2222460 SCREW
10 3210231 COVER
11 3210111 GASKET
12 3210232 CAPACITOR 115y
13 3210113 CABLE CLAMP
14 3210524 WATER PUMP 115V
15 3209065 PLUG+ELECTRIC CABLE 115v




CO0D.3226053

TAV.5 - CARRIAGE

Ref. Code Description Notes
1 3226081 CARRIAGE BLOCK
2 3210105 SCREW
3 3210627 RING
4 3207397 WHEEL ASSEMBLY
5 2222114 SCREW
B 3204945 BEARING 608 2RS1
B 3210029 BLADE GUARD
9 3210036 SCREW TCEI SX16
10 3210031 CARRIAGE
11 3210032 CAM
12 3207393 SPACER BRACKET
13 3210622 SPACER BRACKET
14 2223920 NUT M10
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TAV 6 -TRESTLE ELEMENT

R ef. Code Description Notes
1 2222081 BOLT 5737 BX A0
2 22230923 NUT AUTOEL. ME
3 2224100 WASHER BX32
4 3206205 TERMINAL
5 3707193 RIGHT RABBET
8 3707194 LEFT RABBET
7 3210646 RUEBER COAIING
8 31178224 INNER LOWER HALF STAND
9 31268225 DUTER LOWER HALF STAND
10 3128226 OUTER UPPER HALF STAND
i1 3228227 INNER UPPER HALF STAND
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COD.1188086

TAV 6 - TRESTLE ELEMENT

Ref. Code Description Notes
1 3226148 SUPPORT
2 3226065 SIDE ROLLER TABLE
3 3226145 SUPPORT
4 3226233 SUPPORT
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COMBI 200VA

Wiring Diagram

Power Water
Cord Pump
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